—_—

EE——
=

=
e

Seaway (Port Colborne) Wastewater

Treatment Plant
Annual Performance Report —

Treatment and Collection
Reporting Year: 2023

= = Regi on

N i aga ra- i -j-i::;E




Niagara Region — Seaway (Port Colborne) Wastewater System
2023 Annual Performance and Summary Report - Treatment

Table of Contents:
Seaway Wastewater Treatment Plant Annual Performance Report (SW-T)

Table Of CONtENES .. ..o 1
T o 1= o L= RS 2
S o) B o (U] =T ST POTRTRTTTRRRTRRRRRRIN 2
SW-T-1 Wastewater Treatment Process DescCription ............ooooeieeiiiiiiie e 4
SW-T-2 Review of Plant Flows, Influent and Imported Sewage Sampling and Monitoring......... 6
Review 0f 2023 Plant FIOWS.... ..o e 6
Review of Influent Sampling and Monitoring ACHiVItieS..............uuuuiviiiiiiiiiiiiiieee 7
Review of Imported Sewage Sampling and Monitoring............cccooooviviiiiciiiie e 8
Review of Final Effluent Sampling and Monitoring Activities............oovviiiiiiiiiiiiee, 10
Effluent Quality Assurance Measurements and Control Measures..................eeeeeeevieeieennnns 11
Deviations from Scheduled Monitoring Program.............ooouuuiiiiiiieiiiceceeee e 14
SW-T-3 Description of Operating Problems Encountered and Corrective Actions Taken ....... 14
SW-T-4 Summary of Major Maintenance Activities and Capital Works ...........ccccccceiieiiieiennne. 14
Summary of Maintenance Carried out on Major Equipment ..., 14
Planned Capital UpGrades .........ooooieiiiiiee e e e e e e e e e e e e e e e eeas 15
Summary and Update of Notice of Modifications Completed............cccoooeeiiiiiiiiiiiiiie e, 15
Proposed Works — Status Update............oiiiiiiiiiiiieeeeeeee e 15
SW-T-5 Summary Calibration ACHVItIES...........iiiiiieieee e 15
Flow Meter Calibration — Influent, Effluent and Imported Sewage ...........ccccoeeeeiviviiiiceeeen.n. 15
Effluent Monitoring Equipment Calibration/Verification ... 16
SW-T-6 SolidS HaNAING ... 17
Processed OrganiCs RECEIVEA. ...........uuuuiiiiiiiiiiiiiiiiieiie i eeeeeeeeennnnnnnnees 17
Volumes of Sludge Generated and Removed From Site ...........ccooeiiiiiiiiiiii e, 17
Sludge Quality MONIOIING ....ccooeeeeeeeeeeeeee s 18
YA Y A 070 ] 4 o] o1 F= 11 5 €= O 19
SW-T-8 Bypasses, Overflows, Other Situations Outside Normal Operating, Spills and
Abnormal DISCharge EVENIS ...... oo 19
Bypasses and OVEITIOWS...........uuuiiiiiiiiiiiiiiiiiiie ettt sssssssnssssnsnnnnnee 19
Situations Outside of Normal Operating Conditions...........cooooieiiiiieiiee e 21
ST 1| 21
ABNOIMAl DISCNAIGES. .....coiiiiiiiiiiiiiiieieeee e 21
SW-T-9 Summary of Efforts to Achieve Conformance with F-5-1 and/or F-5-5....................... 22
Summary of Efforts — Procedure F-5-1 — Secondary Treatment Equivalent ....................... 22
Summary of Efforts — Procedure F-5-1 — Sewage Bypass/Overflow from Nominally
Separated SYSIEM ... e e e e e aaaaanana 22
Excess Primary Treatment Capacity.........coooeeiiiiiiii i 22
INAUSEIIAT WASTE ...t e e e e e e e e e e e e e e e e e e eennnnnnns 23
Summary of Efforts — Procedure F-5-5 ... 23

Section: Seaway — Table of Contents Page 1 of 32



Niagara Region — Seaway (Port Colborne) Wastewater System
2023 Annual Performance and Summary Report - Treatment

List of Tables:

Table SW-T-1: Table of Seaway WWTP 2023 Treated and Imported Sewage Flows............... 6
Table SW-T-2: Table of Imported Sewage monthly average analysis results...............ccc.......... 9
Table SW-T-3: Evaluation of Final Effluent sample results to ECA objectives and compliance
LIS ettt e et e e e e e e e e eeaa e e e eeeeeeeeenan e e e eeeeeeennnnnnaaaeeaeaaenees 10
Table SW-T-5: Annual Summary of Plant and Imported Sewage Flows, Influent and Effluent
Sampling and Monitoring RESUILS ... 12
Table SW-T-4: Table of 2023 sampling schedule deviations...............ccoooiieiiiii 14
Table SW-T-6: Summary of Flow Meter Calibration ..., 16
Table SW-T-7: Summary of Calibration/Verification of Effluent Monitoring Equipment ........... 16
Table SW-T-8: Summary of Sludge Removed from Site ..............ceiiiiiiiiii e, 17
Table SW-T-9: Summary of Monthly Average Sludge ResuUlts .............ccooviiiiiiiiiieiieeieeeee, 18
Table SW-T-10: Annual Summary of Overflow Events by Month ............ccccciiiiii i, 19
Table SW-T-11: 2023 Seaway WWTP Overflow Sampling Results ..., 20

Table SW-T-12: Summary of spills occurring at the Seaway WWTP during the reporting year21

List of Figures:

Figure SW-T-1: Graph displaying the Monthly Average Daily Flow Rate in MLD ..................... 7
Figure SW-T-2: Figure of monthly plant loadings to the Seaway WWTP for Total Biological
Oxygen Demand (TBOD), Total Suspended Solids (TSS), Total Kjeldahl Nitrogen (TKN) and
Total Phosphorus (TP), in kilograms per day (kg/d), for the period 2021 to 2023...................... 8

Section: Seaway — Table of Contents Page 2 of 32



Niagara Region — Seaway (Port Colborne) Wastewater System
2023 Annual Performance and Summary Report - Treatment

Seaway Wastewater Collection System Annual Performance Report (SW-C)

T e 1= o = TR 3
S o T U Y PR 3
SW-C-1 Overview of the Seaway WWTP Collection System ............ccceeieiiiiiiiiiiiiiiieeeeeeeeees 24
SW-C-2 Summary and Interpretation of Collection System Monitoring Data........................... 26
Monitoring of Pump Station Operations ..............e oo 26
Sanitary Sewer Closed-Circuit Television Inspection Program .............cccoooiiiiiiiiiiniieeeeneees 26
[ (o) Y [oT o1 (o] ] o e [PPSR PR PPTRPRTRRRRRRN 27
SW-C-3 Summary of Operating Issues Encountered and Corrective Actions Taken .............. 27
Pump Stations and FOrCEMAINS .........coouuuiiiiee e 27
Gravity TIUNK SEWETS .......ooiiiiieeeie ettt e e e e e e et e e e e e e e e e e assann e e eeeas 27
SW-C-4 Summary of Major Maintenance, Capital Projects and Pre-Authorized Alterations.... 27
Summary of Maintenance Carried out on Major Equipment .............ccooooiiiiiiiiiiiiiiee e, 27
Planned Capital UpGrades .........oooeieeiiiiee et e e e e e e e eeeanne e e eeeas 28
Summary of Pre-Authorized Alterations Undertaken ..., 28
SW-C-5 Summary of Calibration ACHIVItIES .......cccooiiii 29
SW-C-6 Summary of COmMPIAiNtS.......ccoooieeieee e 29
SW-C-7 Summary of Collection System Overflows and Spills............cccooeeiiiiiiiiiiiiiiiiieeeeeeees 29
Collection System OVEIfIOWS ........cooiiiiiiieei e e e e e e e e e eeeeees 29
Collection SYStem SpIllS........ouuuuiiieii e e e e e e e aaaaana 31
SW-C-8 Summary of Efforts to Reduce WWTP Bypasses/Overflows and Collection System
L@ 17T o Y SRR 31
Projects Undertaken to Reduce Bypasses or Overflows. ... 31
Public Reporting of Bypasses and OVErflOWS ...............uuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiieeieeeeeeeeeeeees 32
List of Tables
Table SW-C-1: CCTV Program SUMMAIY ........ccooeiiiiiiiiieeeeeeeeeieiiiea e e e eeeeeeeaaaaaseeeeeeeeeeannnnnnns 27
Table SW-C-2: Summary of Collection System Calibration Activities............cccceeeeeeeiiiieiiinnnnnn. 29
Table SW-C-4: Collection System Overflow Event Details ............ccooveiiiiiiiiiiiieee, 30
Table SW-C-3: Summary of Spills Occurring in the Seaway Collection System...................... 31
List of Figures
Figure SW-C-1: Map of Seaway WWTP Collection System ... 25

Section: Seaway — Table of Contents Page 3 of 32



Niagara Region — Seaway (Port Colborne) Wastewater System
2023 Annual Performance and Summary Report - Treatment

SW-T-1 Wastewater Treatment Process Description

The Seaway (Port Colborne) Wastewater Treatment Plant (WWTP) is located at 30 Prosperity
Avenue in the City of Port Colborne and provides wastewater treatment to areas within the City
of Port Colborne. The Seaway WWTP is a class Ill conventional activated sludge treatment
facility designed to treat an average daily flow (ADF) of 19,600 cubic meters per day (m?/d).
This facility has a design peak flow rate up to 45,360 m3/d. Flows more than 45,360 m%/d are
diverted to a storm water tank to be reintroduced later for treatment or in cases of excessive
flows, to overflow to the environment in order to protect WWTP assets.

The Seaway WWTP operates under the following MECP approvals:

Environmental Compliance Approval (Sewage): 8325-AWPRYR, Issued June 13, 2018
Environmental Compliance Approval (Air): 8-2080-95-006, Issued June 19, 1995

The Seaway WWTP uses the following processes to treat wastewater:

e Imported Sewage Receiving

e Screening

e Grit Removal

e Primary Treatment

e Phosphorus Removal

e Secondary Treatment

e Disinfection (Chlorination/Dechlorination)

e Solids Handling — sludge digestion, storage and transportation
e Storm Treatment

Imported Sewage Receiving Station: To provide service to Niagara Region residents and
businesses outside of the wastewater collection system servicing area, the Seaway WWTP
accepts imported sewage from commercial haulers as well as recreational vehicle holding tank
disposals. Receiving stations are situated to ensure all received sewage receives full
treatment.

Screening: Mechanically cleaned screens remove rags and large debris that could damage
pumps and process equipment downstream. Screenings are collected and sent for disposal in
landfill.

Grit Removal: Grit vortex tanks each equipped with a mixer separate heavy suspended
materials such as sand and gravel (grit) from lighter organic particles that are kept in
suspension and pass through the tanks with the wastewater for further treatment. The grit is
collected, dewatered and sent for disposal at landfill.

Primary Treatment: Large rectangular clarifiers cause the flow of wastewater to slow down,
allowing lighter solids to settle to the bottom or float to the surface. A raking system (flights and

Section: Seaway — Treatment (SW-T) Page 4 of 32



Niagara Region — Seaway (Port Colborne) Wastewater System
2023 Annual Performance and Summary Report - Treatment

chains) rakes the solids (sludge) settled at the bottom of the tanks into a hopper where it is
pumped to the primary digester for further treatment. The raking system also pushes floating
solids such as oils and grease into a collection trough where it is also pumped to the primary
digester. The remaining clarified wastewater flows over a weir and onto secondary treatment
and phosphorous removal processes.

Phosphorus Removal: A coagulant, ferric chloride, is added to the treatment process to aid in
phosphorus and suspended solids removal.

Secondary Treatment:

Aeration Tank: Aeration tanks are used to remove dissolved solids, nutrients and suspended
organics. Diffused air is bubbled throughout the wastewater to encourage microorganisms (or
“bugs”) to consume material in the wastewater. The mixture of wastewater and
microorganisms is known as mixed liquor and moves on to secondary clarification.

Secondary Clarifiers: Secondary clarifiers receive effluent from the aeration tanks in the form
of mixed liquor. The flow of wastewater is slowed allowing solids to settle quickly leaving a
clear clarified effluent on top. The clarified effluent water flows over a weir and onto further
treatment. The solids settled at the bottom of the clarifier is a mixture of microorganisms and
settled solids and is called activated sludge. Activated sludge is pumped back to the front of
the aeration tanks to ensure a large healthy microbial population exists for continuous
treatment. Excess activated sludge is ‘wasted’ or removed from the process and sent to the
primary clarifiers for thickening.

Disinfection (chlorination/dechlorination):

Chlorine in the form of liquid sodium hypochlorite is added into the effluent stream for
pathogen control year-round. Adequate contact time is provided in the chlorine contact
chamber. As chlorine can be toxic to aquatic species, disinfected effluent is dechlorinated with
a sodium bisulphite solution before being discharged to the Welland Canal.

Solids Handling

Anaerobic Digestion: Sludge is pumped from the primary clarifiers to the primary digesters.
Sludge undergoes anaerobic digestion to break down wastes and to form a thicker digested
sludge. Digested sludge from site is transported to the Garner Road Biosolids Facility for
dewatering and further treatment to produce a product which can be used for land application
or as fertilizer.

Storm Treatment: During times of wet weather, inflow and infiltration (I1&l) can occur in the
collection system resulting in high flows of sewage and storm water to the treatment plant. To
protect the plant processes from high flows, flows greater than the design peak flow of 45,360
m3/d are diverted to a storm water system. Storm flows diverted to the storm treatment system
receive screening, grit removal, settling (solids removal), chlorination and dechlorination prior

Section: Seaway — Treatment (SW-T) Page 5 of 32



Niagara Region — Seaway (Port Colborne) Wastewater System
2023 Annual Performance and Summary Report - Treatment

to discharge to the Welland Canal via the WWTP outfall. The storm system includes a storage
tank that, during wet weather, can hold approximately 5,670 m3. This volume is returned to the
plant for full treatment when wet weather events are over.

SW-T-2 Review of Plant Flows, Influent and Imported
Sewage Sampling and Monitoring

Review of 2023 Plant Flows

Table SW-T-1 below outlines the volume of sewage treated at the Seaway WWTP during the
reporting year. It also outlines the volume of Imported Sewage that was received at the site for
treatment.

Table SW-T-1: Table of Seaway WWTP 2023 Treated and Imported Sewage Flows

Flow Statistic Value

Design Average Daily Flow (ML/d) 19.600
Design Peak Flow Rate (ML/d) 45.360
Total Volume Processed (ML) 4,157.770
Annual Average Daily Flow (MLD) 11.391
% Annual Average Daily Flow Utilization 58%

% Increase/Decrease over prior year 11%
Volume Imported Sewage Received (ML) 26.242
% Increase/Decrease Imported Sewage over prior year 4%
Imported Sewage as % of Flow 0.63%

Reviewing the treated flows in 2023, it was observed that, on average, the plant utilized 58% of
its design Average Daily Flow (ADF). This indicates that the facility has the hydraulic capacity
to meet the needs of the collection system with room for additional flows that may be added
from future developments. Where the average becomes greater than 80%, plant expansion
should be considered.

Daily flows to the plant were reviewed. In 2023, there were 35 instances where the flow to the
plant was greater than the design Average Daily Flow, amounting to approximately 10% of the
year. These instances occurred during times of wet weather or heavy snow melt suggesting
increased flows are occurring due to Inflow and Infiltration.

A review of the monthly average daily flow rate for the prior 10-year period was completed.
This can be observed below in Figure SW-T-1 below. There has been a small decline in
average daily flows over the 10-year period possibly the result of improvements in the

Section: Seaway — Treatment (SW-T) Page 6 of 32



Monthly Average Daily Flows (MLD)

Niagara Region — Seaway (Port Colborne) Wastewater System
2023 Annual Performance and Summary Report - Treatment

collection system or changes in weather patterns. Spikes during typical wet weather seasons
further support increased flows are occurring due to Inflow and Infiltration.

25.000
20.000
15.000

10.000 L\/\/\

5.000

0.000

January
April
July
October
January
April
July
October
January
April
July
October
January
April
July
October
January
October
January
April
July
October
January
April
July
October
January
April
July
October
January
April
July
October
January
October

2014 2015 2016 2017 2018 2019 2020 2021 2022 2023

e ADF MLD

Figure SW-T-1: Graph displaying the Monthly Average Daily Flow Rate in MLD

The volume of Imported Sewage received at this facility did not significantly change in 2023
with an increase of 4% observed over the prior reporting period. The imported sewage
received at Seaway WWTP largely originates from rural residential sources in Port Colborne
and the surrounding municipalities.

Review of Influent Sampling and Monitoring Activities